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ITEM COMM.NO. DESCRIPTION QrY DIMENSIONS/NOTES
BOM 59276865
1 N.SV.A. | InstrumentPanel 1 See Section - D.5
2 59211896 | Pedestal 1
3 59184689 | SteeringOrbital 1
4 59213405 | Steering Wheel 1
5 59214650 | U-nut 6
6 96741046 | Flatwasher 3 | M10
7 59255414 | Throttle Bracket 1
8 59148569 | B.H.C.S 2 | M5-0.8x 12
9 96702386 | H.H.C.S. 2 | M5-0.8x 12
10 59255588 | Throttle Cable 1
11 59126946 | IgnitionSwitch 1
- 58917261 -Ignition Key AR
12 59126961 | Ignition SwitchNut 1
13 05866687 | Adapter 2
14 05371258 | Adapter 2
15 96740204 | Washer 1 | M8x25
16 96702279 | H.H.C.S. 3 | M10x20
17 96726872 | HexNut 1 | Ml16-1.5
18 96702824 | H.H.C.S. 6 | M8x20
19 96704580 | Locknut 4 | M5
20 59228338 | ButtonPlug 1
21 54479886 | ConduitClamp 1
22 59148684 | B.H.C.S. 1
23 96741053 | Flatwasher 1 | M6x20
24 96702873 | Locknut 1 | M6
29 59010645 | Stainless Washer 1
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